



Certificate number

DE/7536

## CERTIFICATE OF TYPE EXAMINATION

Referring to the Test and Classification Reports  
nn. 0663\DC\REA\24, 0663\DC\REA\24\_2, 0663\DC\REA\24\_3 dated 22/04/2024

we declare that the Manufacturer

**IGEPA GROUP GmbH & Co. KG**  
**Heidenkamsweg 74-76 - 20097 HAMBURG - GERMANY**

has requested on the specimen sampled by himself and named

### **Decorative wall covering** **Mod. MasterJet S 500+**

the type testing according to EN 15102:2007+A1:2011 in compliance with the points required by the Manufacturer himself and listed in Annex A of this certificate, according to the System of assessment and verification of constancy of performance 3 (three) - Annex V of the Regulation (EU) n. 305/2011.

The results of the tests on the sample are reported in the Annex A

**22/05/2024**

First issue

-----

Renewal

-----

Latest issue

**21/05/2029**

Expiry

**Carlo Dassi**  
B. A. Certification

**CERTIFICATE OF TYPE EXAMINATION - Annex A****Decorative wall covering  
Mod. MasterJet S 500+**

According to the type testing performed and the documents of the Technical File deposited at CSI S.p.A., the results are:

Product characteristics:	
Description	Self-adhesive PVC film
Weight per area unit	238 g/m <sup>2</sup>
Thickness	0,185 mm
Performances:	
4.1 Reaction to fire	<b>class B-s1, d0</b>
End use	glued on non combustible substrate

**22/05/2024**

First issue

-----

Renewal

-----

Latest issue

**21/05/2029**

Expiry